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Report on the submitted samples said to be: 

*********************************************************************************************************************************** 
Summary of Test Results: 

TEST REQUEST  NOISULCNOC 

A 
RoHS Directive 2011/65/EU and its amendment directives –XRF screening test and Wet 
Chemical Testing (Lead, Cadmium, Mercury, Hexavalent Chromium, PBBs & PBDEs 
content)

Pass 
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Signed for and on behalf of 
BACL 
 
 
 
 
Checked by: ______________       Approved by: __________________ 

Jane Xu                            William Wei 
Technical Supervisor                 Laboratory Manager 

Sample Name : Solar Charge Controller 
Tested Style/ Item No.① : LS3024EU 

Additional Styles/ Items No.② : LS0512EU,LS1012EU,LS1024EU,LS2024EU,LS0512E,LS1012E,LS1024E, 
LS2024E 

Sample Receiving Date : August 4, 2017 
Testing Period   : From August 4, 2017 to August 18, 2017 

 .)s(egap txen ot refer esaelP : stluseR
 : krameR ①The tested Style/ Item No. is tested by the lab. ②The Additional Styles/ 

Items No. declared in the applicant’s declaration are not tested, their 
materials are the same as the tested parts and the result of the test report is 
only responsible for the test sample. 


